

INSPECTION CERTIFICATE

VisuT2905: Certificate number 2905191913008

Black 833 ClearView

Perception analysis for the visual inspection of glare protection materials for the interior

Inspection Institute	Institute (ITA) RWTH Aachen University Otto-Blumenthal-Straße 1 D-52074 Aachen Germany
Applicant	Verosol Fabrics B.V. Kieft 18 NL-7151 HZ Eibergen Niederlande
Test procedure	VisuT2905 / 2019v2.4
Test period	16.09.2019 - 10.10.2019
Test material	Black 833 ClearView

The glare protection material „Black 833 ClearView“ was tested in the period from September 16, 2019 to October 10, 2019 by the Institut für Textiltechnik (ITA) of RWTH Aachen University in accordance with the „VisuT2905“ test. The Institut für Textiltechnik (ITA) of RWTH Aachen University certifies the tested glare protection material „Black 833 ClearView“ with an overall:

Excellent Visibility

Aachen, den 10. Oktober 2019

Univ.-Prof. Prof. h.c. (MGU) Dr.-Ing.
Dipl.-Wirt.-Ing. Thomas Gries



RWTHAACHEN
UNIVERSITY

Institut für Textiltechnik (ITA) der
RWTH Aachen University
Otto-Blumenthal-Straße 1
D-52074 Aachen